SADDLE SUPPORT FOR APRILIA DORSODURO FACTORY ABS 2011

Saddle support for Aprilia Dorsoduro Factory ABS 2011
 
(1)  85495200XE3
SADDLE SUPPORT
 
(2)  478761
HEX SOCKET SCREW
 
(3)  860909
BUSH
 
(3)  860909
BUSH
 
(4)  854962
SPACER
 
(5)  020008
NUT
 
(5)  020008
NUT
 
(6)  AP8150046
HEX SOCKET SCREW M8X55
 
(7)  149104
HEX SOCKET SCREW M8X40
HEXAGONAL SOCKET HEAD SCREW
 
(7)  149104
HEX SOCKET SCREW M8X40
HEXAGONAL SOCKET HEAD SCREW
 
(8)  851789
EXHAUST PIPE SUPPORT CLAMP
 
(9)  AP8152286
SCREW W/ FLANGE M8X20
 
(10)  AP8150018
WASHER
 
(10)  AP8150018
WASHER
 
(11)  575268
SPRING PLATE M8
 
(12)  254485
SPRING PLATE M6
 
(12)  254485
SPRING PLATE M6
 
(12)  254485
SPRING PLATE M6
 
(13)  AP8102375
CLIP M5
 
(14)  898025
PILLION SEAT STRAP
SADDLE BELT
 
(15)  890486
PLATE
 
(15)  890486
PLATE
 
(16)  AP8150044
HEX SOCKET SCREW M6X20
 
(17)  AP8150430
LOW SELF-LOCKING NUT
 
(18)  AP8150017
WASHER 8,4X16X1,6
 
(18)  AP8150017
WASHER 8,4X16X1,6
 
(19)  GU06609600
HOSE CLAMP
 #     Part number Description Qty       
(1)   
SADDLE SUPPORT
(2)   
HEX SOCKET SCREW
(3)   
BUSH
(4)   
SPACER
(5)   
AP8152350
020008
NUT
(6)   
HEX SOCKET SCREW M8X55
(7)   
AP8150171
149104
HEX SOCKET SCREW M8X40
HEXAGONAL SOCKET HEAD SCREW
(8)   
EXHAUST PIPE SUPPORT CLAMP
(9)   
SCREW W/ FLANGE M8X20
(10)   
WASHER
(11)   
SPRING PLATE M8
(12)   
SPRING PLATE M6
(13)   
CLIP M5
(14)   
890566
898025
PILLION SEAT STRAP
SADDLE BELT
(15)   
PLATE
(16)   
HEX SOCKET SCREW M6X20
(17)   
LOW SELF-LOCKING NUT
(18)   
WASHER 8, 4X16X1, 6
(19)   
HOSE CLAMP
Here are all the parts relating to the Saddle support of your DORSODURO 2011. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.